

NARRATIVE REPORT

i

1.0 BUILDING INFORMATION

i

The University Village complex was originally constructed in 1970; although specific information is unavailable, small renovations are evident throughout the complex. i

i

University Village is a 162,692 ft² complex of 27 separate buildings which primarily serve as dormitory areas for students; 22 of the buildings are a “townhouse” type without common areas and 5 of the buildings are a “walkup” type with common areas. i

2.0 ASBESTOS SURVEY INFORMATION

i

The University Village complex was surveyed as part of a larger project on NDSU’s Fargo, ND Campus. This report is part of “Volume 7” of a nine volume series. This report includes building specific information only; please refer to the opening section of “Volume 7” for methodologies, definitions, and other pertinent supporting information. i

i

The University Village complex was “representatively” sampled by LEGEND as directed by NDSU. LEGEND had access to the common areas for 3 “walkup” buildings and a total of 6 apartments (3 apartments in 3 separate “townhouse” buildings and 3 apartments in 3 separate “walkup” buildings) on October 17, 2007, only. i

i

A total of 156 samples were collected from suspect asbestos-containing materials (ACM) from the University Village complex on October 17, 2007. Laboratory analysis results indicate **44 of these samples tested positive for asbestos.** i

Refer to the Laboratory Results Comparison Chart for further information on the laboratory analysis results of LEGEND’s “representative” survey. The information summarized on the chart is applicable to the areas inspected by LEGEND on October 17, 2007, only; the information may be used to assume materials in other areas of the complex as ACM, but should not be used to assume materials in other areas of the complex as non-ACM. i

i

2.1i Survey Notes

i

LEGEND inspected 6 apartments of a total 6 apartments in the University Village complex as part of this “representative” survey. A review of the laboratory data from these areas indicates that the suspects ACMs may vary from ACM to non-ACM from building to building. In addition, LEGEND noted several small renovations that had introduced new suspect ACM materials; NDSU personnel from the University Village Service and Repair building indicated to LEGEND these small renovations were frequent and across the University Village complex. Based on this information LEGEND considers the current laboratory data available insufficient to arrive at any conclusions as to the extent of possible ACM throughout the complex. i

i

Based on discussions with NDSU representatives in April, 2008, a comprehensive survey of the University Village complex could not be performed due to the inaccessibility of all necessary areas. LEGEND recommends performing an asbestos containing materials survey in areas of the University Village complex to be impacted by renovation or demolition activities, prior to the disturbance of any materials. i

i

LEGEND TECHNICAL SERVICES, INC.
LABORATORY RESULTS COMPARISON CHART

L G ND No. 0700048 (NDSU)
UNIVERSIT VILLAG (BUILDING A074)

SUSPECT ACM* i	PARTMENT #8 i	APARTMENT #40 i	APARTI ENT #102 i	APARTI ENT #142 i	APARTMENT #174 i	APARTMENT #192 i
Joint Compound i (Original) i	ACM Samples #3,4,5 i	NON-ACM i (<1%) i Samples #3,4,5,27 i	ACM Samples #3,4,5,20 i	NON-ACM i Samples #3,4,5 i	ACM Samples #3,4,5 i	NON-ACM i Samples #3,4,5 i
Gypsum Wallboard i (Original) i	NON-ACM i Samples #1,2	NON-ACM i Samples #1,2,26 i	NON-ACM i Samples #1,2,19	NON-ACM i Samples #1,2 i	NON-ACM i Samples #1,2	NON-ACM i Samples #1,2 i
Ceiling Texture i (Original) i	ACM Samples #6,7,8	ACM Samples #6,7,8,28 i	ACM Samples #6,7,8,13	ACM Samples #6,8,30 i	ACM Samples #6,7,8	ACM Samples #6,7,8 i
12" Brown Mottled Floor Tile i (Original) i	ACM Sample #11	ACM Sample #6	ACM Sample #10	ACM Sample #14	ACM Sample #9	ACM Sample #9
Mastic for 12" Brown Mottled Floor Tile (Original) i	ACM Sample #12	ACM Sample #10	ACM Sample #11	ACM Sample #15	ACM Sample #10	ACM Sample #10
Hard Fittings on Fiberglass Insulation (Original) i	NON-ACM i Sample #17	ACM Samples #12,13,14	NON-ACM i Samples #21,22,23	NON-ACM i Samples #21,22,23	Not Present i	Not Present i
Baseboard Adhesive (Original) i	NON-ACM i Sample #13 i	NON-ACM i Sample #11	NON-ACM i Sample #9 i	NON-ACM i Sample #11 i	NON-ACM i Sample #14 i	NON-ACM i Sample #12 i
Stair Tread i Adhesive (Original) i	NON-ACM i Sample #14 i	NON-ACM i Sample #20 i	NON-ACM i Sample #12 i	NON-ACM i Sample #13 i	NON-ACM i Sample #13 i	NON-ACM i Sample #11 i
Plaster- Skimcoat (Original) i	Not Present i	NON-ACM i Sample #15 i	NON-ACM i Sample #17 i	NON-ACM i Sample #16 i	Not Present i	Not Present i
Plaster- Basecoat (Original) i	Not Present i	NON-ACM i Sample #16 i	NON-ACM i Sample #18 i	NON-ACM i Sample #17 i	Not Present i	Not Present i
Exterior Building Seam Caulk i (Original) i	NON-ACM i Sample #18 i	NON-ACM i Sample #22 i	NON-ACM i Samples #27,29 i	NON-ACM i Samples #27,29 i	NON-ACM i Sample #19 i	NON-ACM i Sample #13 i
Exterior Penetration Putty i (Original) i	NON-ACM i Sample #19 i	NON-ACM i Sample #21 i	NON-ACM i Sample #28 i	NON-ACM i Sample #28 i	NON-ACM i Sample #20 i	NON-ACM i Sample #14 i
Exterior Building Texture i (Original) i	NON-ACM i Samples #20,21,22 i	NON-ACM i Samples #23,24,25 i	NON-ACM i Samples #24,25,26 i	NON-ACM i Samples #24,25,26 i	NON-ACM i Samples #16,17,18 i	NON-ACM i Samples #15,16,17 i
Roof Flashing i (Original) i	NON-ACM i Sample #23 i	Not Collected i	Not Collected i	Not Collected i	Not Present i	NON-ACM i Sample #18 i

* = Refer to the applicable Asbestos Bulk Sample Results Table for material description and sample locations

LEGEND TECHNICAL SERVICES, INC.
LABORATORY RESULTS COMPARISON CHART

L G ND No. 0700048 (NDSU)
UNIVERSIT VILLAG (BUILDING A074)

SUSPECT ACM* i	PARTMENT #8 i	APARTMENT #40 i	APARTI ENT #102 i	APARTI ENT #142 i	APARTMENT #174 i	APARTMENT #192 i
Roof Tarpaper i (Original) i	NON-ACM i Sample #25 i	Not Collected i	Not Collected i	Not Collected i	NON-ACM i Sample #22 i	NON-ACM i Sample #20 i
Asphalt Shingles i (Original) i	NON-ACM i Sample #24 i	Not Collected i	Not Collected i	Not Collected i	NON-ACM i Sample #21 i	NON-ACM i Sample #19 i
Linoleum (Replacement) i	NON-ACM i Sample #15 i	Not Present i	Not Present i	Not Present i	NON-ACM i Sample #11 i	Not Present i
Underlayment Paper for i Linoleum (Replacement) i	NON-ACM i Sample #16 i	Not Present i	Not Present i	Not Present i	NON-ACM i Sample #12 i	Not Present i
Ceiling Tile (Replacement) i	NON-ACM i Sample #9 i	Not Present i	Not Present i	Not Present i	Not Present i	Not Present i
Sink Undercoating i (Replacement) i	NON-ACM i Sample #10 i	Not Present i	Not Present i	NON-ACM i Sample #12 i	NON-ACM i Sample #15 i	Not Present i
Other Floor Tile i (Replacement) i	Not Present i	NON-ACM i Sample #17 i	NON-ACM i Sample #15 i	NON-ACM i Samples #9,19 i	Not Present i	Not Present i
astic for Other Floor Tile i (Replacement) i	Not Present i	NON-ACM i Sample #18 i	NON-ACM i Sample #16 i	ACM Samples #10,20 i	Not Present i	Not Present i
Wall Texture (Replacement) i	Not Present i	NON-ACM i Sample #19 i	NON-ACM i Sample #14 i	NON-ACM i Sample #18 i	Not Present i	Not Present i
Ceiling Texture (Replacement) i	Not Present i	Not Present i	Not Present i	NON-ACM i Sample #7 i	Not Present i	Not Present i
Joint Compound i (Replacement) i	Not Present i	Not Present i	Not Present i	NON-ACM i Sample #31 i	Not Present i	Not Present i
Gypsum Wallboard i (Replacement) i	Not Present i	Not Present i	Not Present i	NON-ACM i Sample #32 i	Not Present i	Not Present i

The information summarized on the chart is applicable to the areas inspected by LEGEND on October 17, 2007, only; the information may be used to 2 assume materials in other areas of the complex as ACM, but should not be used to assume materials in other areas of the complex as non-ACM. 2

* = Refer to the applicable Asbestos Bulk Sample Results Table for material description and sample locations

LABORATORY DATA

LEGEND TECHNICAL SERVICES, INC.**ASBESTOS BULK SAMPLE RESULTS TAB E**

EGEND No. 0700048 (NDS)
NIVERSITY VILLAGE (B I DING A074)
APARTMENT 8

SAMPLE NO. b	AB NO. b	LOCATION b	PHYSICAL DESCRIPTION b	MATERIA b b	ASBESTOS CONTENT b	BALANCE OF MATERIAL b b
1 b	0705226-FO b	1 st Floor b Kitchen b Ceiling b	Gypsum Wallboard b White, Cementitious b Homogeneous b		None Detected b	5% Cellulose b 95% Nonfibrous b
2 b	0705226-FP b	2 nd Floor b North Bedroom b South Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b		None Detected b	5% Cellulose b 95% Nonfibrous b
3 b	0705226-FQ b	1 st Floor b Kitchen b Ceiling b	Joint Compound b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
4 b	0705226-FR b	2 nd Floor b North Bedroom b South Wall b	Joint Compound b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
5 b	0705226-FS b	2 nd Floor b South Bedroom b South Wall b	Joint Compound b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
6 b	0705226-FT b	1 st Floor b Kitchen b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
7 b	0705226-FU b	2 nd Floor b South Bedroom b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
8 b	0705226-FV b	Stairway b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
9 b	0705226-FW b	1 st Floor b Kitchen b Ceiling b	2'x4' Ceiling Tile with Fissures and Pinholes b Gray, Fibrous b Homogeneous b		None Detected b	20% Cellulose b 40% Nonfibrous b 40% Glass Fibers b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 8

SAMPLE NO. b	AB NO. b	LOCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
10 b	0705226-FX b	1 st Floor b Kitchen b	White Sink Undercoating b White, Cementitious b Homogeneous b	None Detected b	15% Cellulose b 85% Nonfibrous b
11 b	0705226-FY b	1 st Floor b Entry Closet b North End b	12" Brown Mottled Floor Tile b Gray, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
12 b	0705226-FZ b	1 st Floor b Entry Closet b North End b	Mastic for Sample #11 b Black, Cementitious b Homogeneous b	15% Chrysotile b	85% Nonfibrous b
13 b	0705226-GA b	2 nd Floor b North Bedroom b Closet b	Baseboard Adhesive b Tan, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
14 b	0705226-GB b	Stairway b	Stair Tread Adhesive b Black, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
15 b	0705226-GC b	2 nd Floor b Bathroom b East End b	White Square Pattern Linoleum b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
16 b	0705226-GD b	2 nd Floor b Bathroom b East End b	Underlayment Paper for Sample #15 b Gray, Fibrous b Homogeneous b	None Detected b	15% Cellulose b 85% Nonfibrous b
17 b	0705226-GE b	1 st Floor b Mechanical b Closet b	Hard Fitting on Fiberglass b Gray, Fibrous b Homogeneous b	None Detected b	60% Nonfibrous b 40% Glass Fibers b
18 b	0705226-GF b	Exterior b South End b	Building Seam Caulk b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 8

SAMPLE NO. b	AB NO. b	LOCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
19 b	0705226-GG b	Exterior b South End b		Penetration Putty (on natural gas lines) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
20 b	0705226-GH b	Exterior b South End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
21 b	0705226-GI b	Exterior b North End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
22 b	0705226-GJ b	Exterior b East End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
23 b	0705226-GK b	Roof b		Flashing (on sewer vent) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
24 b	0705226-GL b	Roof b		Asphalt Shingle b Black, Fibrous b Heterogeneous b	None Detected b	30% Celluloseb 70% Nonfibrous b
25 b	0705226-GM b	Roof b		Tarpaper b Black, Fibrous b Homogeneous b	None Detected b	80% Celluloseb 20% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 40

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
1 b	0705226-GN b	Bedroom b West Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
2 b	0705226-GO b	iving Room b West Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
3 b	0705226-GP b	Bedroom b West Wall b	Joint Compound b White, Cementitious b Homogeneous b	<1% Chrysotile b	99% Nonfibrous b
4 b	0705226-GQ b	iving Room b West Wall b	Joint Compound b Pink, Cementitious b Homogeneous b	<1% Chrysotile b	99% Nonfibrous b
5 b	0705226-GR b	Bathroom b South Wall b	Joint Compound b Pink, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
6 b	0705226-GS b	iving Room b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
7 b	0705226-GT b	Bathroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
8 b	0705226-GU b	Bedroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
9 b	0705226-GV b	Bedroom b Closet b	12" Brown Mottled Floor Tile b Gray, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 40

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
10 b	0705226-GW b	Bedroom b Closet b	Mastic for Sample #9 b Black, Cementitious b Homogeneous b	10% Chrysotile b	90% Nonfibrous b
11 b	0705226-GX b	Kitchen b North Wall b	Baseboard Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
12 b	0705226-GY b	Mechanical Room b Northeast Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	15% Chrysotileb 2% Amosite b	53% Nonfibrousb 30% Glass Fibers b
13 b	0705226-GZ b	Mechanical Room b Northeast Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	15% Chrysotileb 2% Amosite b	53% Nonfibrousb 30% Glass Fibers b
14 b	0705226-HA b	Mechanical Room b Northeast Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	15% Chrysotileb 2% Amosite b	53% Nonfibrousb 30% Glass Fibers b
15 b	0705226-HB b	Mechanical Room b Ceiling b	Plaster - Skimcoat b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
16 b	0705226-HC b	Mechanical Room b Ceiling b	Plaster - Basecoat b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
17 b	0705226-HD b	Laundry Room b East End b	12" White Mottled Floor Tile b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
18 b	0705226-HE b	laundry Room b East End b	Mastic for Sample #17 b Tan, Cementitious b Homogeneous b	None Detected b	5% Celluloseb 95% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 40

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
19 b	0705226-HF b	Laundry Room b South Wall b		Wavy Wall Texture b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
20 b	0705226-HG b	Stairwell by Apartment 40 b		Stair Tread Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
21 b	0705226-HH b	Exterior b West End b		Penetration Putty (on dryer vent panel) b White, Cementitious b Homogeneous b	None Detected b	95% Nonfibrousb 5% Glass Fibers b
22 b	0705226-HI b	Exterior b West End b		Building Seam Caulk (at ends of texture) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
23 b	0705226-HJ b	Exterior b West End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
24 b	0705226-HK b	Exterior b East End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
25 b	0705226-HL b	Exterior b South End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
26 b	0705226-HM b	Hallway by Laundry Room b		Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Celluloseb 95% Nonfibrous b
27 b	0705226-HN b	Hallway by Laundry Room b		Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 40

SAMPLE NO.	AB NO.	LOCATION	MATERIAL	PHYSICAL DESCRIPTION	ASBESTOS CONTENT	BALANCE OF MATERIAL
28	0705226-HO	Hallway Ceiling by Laundry Room	Popcorn Ceiling White, Cementitious Homogeneous	5% Chrysotile	95% Nonfibrous	

b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 102

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
1 b	0705226-HP b	Kitchen b South Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
2 b	0705226-HQ b	Bedroom b East Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
3 b	0705226-HR b	Kitchen b South Wall b	Joint Compound b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
4 b	0705226-HS b	Bedroom b East Wall b	Joint Compound b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
5 b	0705226-HT b	Bathroom b North Wall b	Joint Compound b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
6 b	0705226-HU b	Living Room b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
7 b	0705226-HV b	Bathroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
8 b	0705226-HW b	Bedroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
9 b	0705226-HX b	iving Room b West Wall b	Baseboard Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 102

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
10 b	0705226-HY b	Bedroom b Closet b	12" Brown Mottled Floor Tile b Gray, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
11 b	0705226-HZ b	Bedroom b Closet b	Mastic for Sample #10 b Black, Cementitious b Homogeneous b	15% Chrysotile b	85% Nonfibrous b
12 b	0705226-IA b	Stairway by Laundry Room b b	Stair Tread Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
13 b	0705226-IB b	Hallway b Ceiling by Laundry Room b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	8% Chrysotile b	92% Nonfibrous b
14 b	0705226-IC b	Laundry Room b North Wall b	Wavy Wall Texture b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
15 b	0705226-ID b	Laundry Room b West End b	12" Tan Mottled Floor Tile b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
16 b	0705226-IE b	Laundry Room b West End b	Mastic for Sample #15 b Yellow, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
17 b	0705226-IF b	Mechanical Room b Ceiling b	Plaster - Skimcoat b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
18 b	0705226-IG b	Mechanical Room b Ceiling b	Plaster - Basecoat b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 102

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
19 b	0705226-IH b	Mechanical Room b West Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Celluloseb 95% Nonfibrous b
20 b	0705226-II b	Mechanical Room b West Wall b	Joint Compound b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
21 b	0705226-IJ b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	40% Nonfibrousb 60% Glass Fibers b
22 b	0705226-IK b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	40% Nonfibrousb 60% Glass Fibers b
23 b	0705226-IL b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	40% Nonfibrousb 60% Glass Fibers b
24 b	0705226-IM b	Exterior b West End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
25 b	0705226-IN b	Exterior b North End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
26 b	0705226-IO b	Exterior b East End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
27 b	0705226-IP b	Exterior b West End b	Building Seam Caulk (at ends of texture) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 102

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
28 b	0705226-IQ b	Exterior b East End b		Penetration Putty (on dryer vent panel) b White, Cementitious b Homogeneous b	None Detected b	95% Nonfibrous b 5% Talc b
29 b	0705226-OR b	Exterior b West End b		Building Seam Caulk (between brick and wood) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 142

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
1 b	0705226-IS b	Northeast Bedroom b Closet Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
2 b	0705226-IT b	Southwest Bedroom b Closet Ceiling b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
3 b	0705226-IU b	Northeast Bedroom b Closet Wall b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
4 b	0705226-IV b	Southwest Bedroom b Closet Ceiling b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
5 b	0705226-IW b	Hallway b North Wall by Northwest Bedroom b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
6 b	0705226-IX b	South Bathroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	5% Chrysotile b	95% Nonfibrous b
7 b	0705226-IY b	iving Room b Ceiling b	Popcorn Ceiling Texture (replacement) b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
8 b	0705226-IZ b	Northwest Bedroom b Ceiling b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	5% Chrysotile b	95% Nonfibrous b
9 b	0705226-JA b	Living Room b North End b	12" Gray Mottled Floor Tile b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)

NIVERSITY VILLAGE (B I DING A074)
APARTMENT 142

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
10 b	0705226-JB b	Living Room b North End b		Mastic for Sample #9 b Black, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b
11 b	0705226-JC b	Southwest Bedroom b South Wall b		Baseboard Adhesive b Tan, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
12 b	0705226-JD b	Kitchen b		White Sink Undercoating b White, Cementitious b Homogeneous b	None Detected b	15% Cellulose b 85% Nonfibrous b
13 b	0705226-JE b	Stairway by Apartment 142 b		Stair Tread Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
14 b	0705226-JF b	Entryway by Laundry Room b		12" Brown Mottled Floor Tile b Brown, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b
15 b	0705226-JG b	Entryway by Laundry Room b		Mastic for Sample #14 b Black, Cementitious b Homogeneous b	15% Chrysotile b	85% Nonfibrous b
16 b	0705226-JH b	audry Room b Ceiling b		Plaster - Skimcoat b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
17 b	0705226-JI b	audry Room b Ceiling b		Plaster - Basecoat b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
18 b	0705226-JJ b	Laundry Room b North Wall b		Wavy Wall Texture b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 142

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
19 b	0705226-JK b	aundry Room b South End b	12" Tan Mottled Floor Tile b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
20 b	0705226-JL b	aundry Room b South End b	Mastic for Sample #19 b Tan, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
21 b	0705226-JM b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	60% Nonfibrousb 40% Glass Fibers b
22 b	0705226-JN b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	60% Nonfibrousb 40% Glass Fibers b
23 b	0705226-JO b	Mechanical Room b Southwest Corner b	Hard Fitting on Fiberglass Insulation b Gray, Fibrous b Homogeneous b	None Detected b	60% Nonfibrousb 40% Glass Fibers b
24 b	0705226-JP b	Exterior b East End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
25 b	0705226-JQ b	Exterior b South End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
26 b	0705226-JR b	Exterior b West End b	Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
27 b	0705226-JS b	Exterior b West End b	Building Seam Caulk (at ends of texture) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)

NIVERSITY VILLAGE (B I DING A074)
APARTMENT 142

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
28 b	0705226-JT b	Exterior b East End b	Penetration Putty (on dryer vent panel) b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
29 b	0705226-JU b	Exterior b West End b	Building Seam Caulk (between brick and wood) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
30 b	0705226-JV b	Hallway b Ceiling by Laundry Room b	Popcorn Ceiling Texture b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
31 b	0705226-JW b	aundry Room b South Wall b	Gypsum Wallboard b Brown, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b
32 b	0705226-JX b	aundry Room b South Wall b	Joint Compound b Brown, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 174

SAMPLE NO. b	AB NO. b	OCATION b	PHYSICAL DESCRIPTION b	MATERIA b b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
1 b	0705226-JY b	1 st Floor b Mechanical Room b Ceiling b	Gypsum Wallboard b White, Cementitious b Homogeneous b		None Detected b	5% Cellulose b 95% Nonfibrous b
2 b	0705226-JZ b	2 nd Floor b Bathroom b North Wall b	Gypsum Wallboard b Brown, Cementitious b Homogeneous b		None Detected b	5% Cellulose b 95% Nonfibrous b
3 b	0705226-KA b	1 st Floor b Mechanical Room b Ceiling b	Joint Compound b White, Cementitious b Homogeneous b		2% Chrysotile b	98% Nonfibrous b
4 b	0705226-KB b	2 nd Floor b Bathroom b North Wall b	Joint Compound b White, Cementitious b Homogeneous b		2% Chrysotile b	98% Nonfibrous b
5 b	0705226-KC b	1 st Floor b Dining Room b North Wall b	Joint Compound b White, Cementitious b Homogeneous b		2% Chrysotile b	98% Nonfibrous b
6 b	0705226-KD b	1 st Floor b Living Room b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
7 b	0705226-KE b	Stairway b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
8 b	0705226-KF b	2 nd Floor b North Bedroom b West End b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b
9 b	0705226-KG b	1 st Floor b Entry Closet b North End b	12" Brown Mottled Floor Tile b Brown, Cementitious b Homogeneous b		3% Chrysotile b	97% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 174

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
10 b	0705226-KH b	1 st Floor b Entry Closet b North End b		Mastic for Sample #9 b Black, Cementitious b Homogeneous b	5% Chrysotile b	95% Nonfibrous b
11 b	0705226-KI b	2 nd Floor b Bathroom b East End b		White binoleum b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
12 b	0705226-KJ b	2 nd Floor b Bathroom b East End b		Underlayment Paper for Sample #11 b Gray, Fibrous b Homogeneous b	None Detected b	10% Celluloseb 85% Nonfibrousb 5% Glass Fibers b
13 b	0705226-KK b	Stairway b		Stair Tread Adhesive b Black, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
14 b	0705226-KL b	1 st Floor b Kitchen b West Wall b		Baseboard Adhesive b Brown, Cementitious b Homogeneous b	None Detected b	5% Celluloseb 95% Nonfibrous b
15 b	0705226-KM b	1 st Floor b Kitchen b		White Sink Undercoating b White, Cementitious b Homogeneous b	None Detected b	15% Celluloseb 85% Nonfibrous b
16 b	0705226-KN b	Exterior b South End b		Building Texture b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
17 b	0705226-KO b	Exterior b North End b		Building Textureb White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
18 b	0705226-KP b	Exterior b West End b		Building Texture b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
NIVERSITY VILLAGE (B I DING A074)
APARTMENT 174

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIAb b
19 b	0705226-KQ b	Exterior b South End b	Building Seam Caulk b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
20 b	0705226-KR b	Exterior b South End b	Penetration Putty (on natural gas lines) b Gray, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b
21 b	0705226-KS b	Roof b	Asphalt Shingle b Black, Fibrous b Heterogeneous b	None Detected b	70% Nonfibrousb 30% Glass Fibers b
22 b	0705226-KT b	Roof b	Tarpaper b Black, Fibrous b Homogeneous b	None Detected b	70% Nonfibrousb 30% Glass Fibers b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 192

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b	PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
1 b	0705226-KU b	1 st Floor b Mechanical Room b Ceiling b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b	
2 b	0705226-KV b	2 nd Floor b West Bedroom b West Wall b	Gypsum Wallboard b White, Cementitious b Homogeneous b	None Detected b	5% Cellulose b 95% Nonfibrous b	
3 b	0705226-KW b	1 st Floor b Mechanical Room b Ceiling b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b	
4 b	0705226-KX b	2 nd Floor b West Bedroom b West Wall b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b	
5 b	0705226-KY b	2 nd Floor b East Bedroom b East Wall b	Joint Compound b White, Cementitious b Homogeneous b	None Detected b	100% Nonfibrous b	
6 b	0705226-KZ b	1 st Floor b Living Room b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b	
7 b	0705226-LA b	2 nd Floor b East Bedroom b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b	
8 b	0705226-LB b	Stairway b Ceiling b	Gritty Ceiling Texture b White, Cementitious b Homogeneous b	3% Chrysotile b	97% Nonfibrous b	
9 b	0705226-LC b	1 st Floor b Entry Closet b East End b	12" Brown Mottled Floor Tile b Brown, Cementitious b Homogeneous b	2% Chrysotile b	98% Nonfibrous b	

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
NIVERSITY VILLAGE (B I DING A074)
APARTMENT 192

SAMPLE NO. b	AB NO. b	OCATION b	PHYSICAL DESCRIPTION b	MATERIA b b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
10 b	0705226-LD b	1 st Floor b Entry Closet b East End b	Mastic for Sample #9 b Black, Cementitious b Homogeneous b		15% Chrysotile b	85% Nonfibrous b
11 b	0705226-LE b	Stairway b	Stair Tread Adhesive b Black, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
12 b	0705226-LF b	1 st Floor b Kitchen b North Wall b	Baseboard Adhesive b Tan, Cementitious b Homogeneous b		None Detected b	5% Cellulose b 95% Nonfibrous b
13 b	0705226-LG b	Exterior b West End b	Building Seam Caulk b Gray, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
14 b	0705226-LH b	Exterior b West End b	Penetration Putty (on natural gas lines) b Gray, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
15 b	0705226-LI b	Exterior b West End b	Building Texture b Gray, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
16 b	0705226-LJ b	Exterior b South End b	Building Texture b Gray, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
17 b	0705226-LK b	Exterior b East Wall b	Building Texture b Gray, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b
18 b	0705226-LL b	Roof b	Roof Flashing b Tan, Cementitious b Homogeneous b		None Detected b	100% Nonfibrous b

LEGEND TECHNICAL SERVICES, INC.

ASBESTOS BULK SAMPLE RESULTS TAB E

EGEND No. 0700048 (NDS)
 NIVERSITY VILLAGE (B I DING A074)
 APARTMENT 192

SAMPLE NO. b	AB NO. b	OCATION b	MATERIA b b PHYSICAL DESCRIPTION b	ASBESTOS CONTENT b	BALANCE OF MATERIA b b
19 b	0705226-LM b	Roof b	Asphalt Shingle b Black, Fibrous b Heterogeneous b	None Detected b	70% Nonfibrous b 30% Glass Fibers b
20 b	0705226-LN b	Roof b	Tarpaper b Black, Fibrous b Homogeneous b	None Detected b	70% Nonfibrous b 30% Glass Fibers b